SC200A

Name
51320-G6C5-00B4 HANDGRIP COMP 1
52000-G5C5-1400 COMTROL PANEL COMP 1
51310-G5C5-0000 WHEEL COMP 2
51100-G5C5-002B4 |FRAME COMP 1
20044-00079-00 AVR 1

51206-G5C5-00B4

ENGINE HOOD

54100-G5C5-02RE

TANK ASSY, FUEL

B5789-06KG-025B

BOLT, FLANGE M6

B5287-G7A2-000B

WASHER, TANK CUSHION

54105-G5AA-0000

COCK ASSY, FUEL

B5787-06KG-012B

BOLT, FLANGE M6

53207-G6C5-00B4

SIDE PANEL

B5789-10LG-257C

BOLT, FLANGE M10

B97. 4-1056-000B

FLAT WASHER

10000-E90C-A002

ENGINE ASSY

11200-E90C-0000

COVER, CRANKSHAFT

20029-05316-00

ALTERNATOR COMP

31502-B140-0013

BRACKET, ALTERNATOR

B6177. 1-10LG-000B

BOLT, FLANGE M10

B5787-06KG—185C

BOLT, FLANGE M6

31301-B148-0007

END COVER, ALTERNATOR

B5787-05]JG-0128

BOLT, FLANGE M5

51204-G5A3-A000

RUBBER SEAT A

51330-G5C5-00B4

SUPPORT COMP

B6177. 1-06KG-000B

BOLT, FLANGE M6

51304-G5A3-0000

RUBBER SEAT, SUPPORT

B5789-06KG-020B

BOLT, FLANGE M6

12026-G5D8-0000

RECTIFIER COMP

15005-65D8-0000

RADTATOR

51229-G6C5-0000

DOWEL _PIN, HANDGRIP

51306-G5D8-0000

RUBBER SLEAVE, HANDGRIP

51301-G6C5-0000

SHAT COMP, WHEEL

(VSN (SO [(GV] [(FG) (FOR NN [\l [\OR [\ [Vl [\OR NN Vol [\OR (NN Fl Ell el [l [l Ll [l [l [l [t
NN It (NG g 1Y Y (o' BN for (33l BN (cY NG (g 1Y 195 %) 1R IO 33 N 130 ) 80 /S Lol ol il SR8 Sl Gl Sl Ol i

— = 0O | oo o === o == ===~ o — l\'}N[\'J>—‘l\'}HHNNCNN»B@#»P»BH»—‘»—‘H»—‘»—‘H%H%%»—‘

16006-G7A2-0000 __|CLIP PIN
11013-E88F-0000 _ [CLIP, WIRE
a5 |11209-E90F-0000  |PUSTPROOF BLOCK, CRANKSHAT
COVER
36 |B5789-06KG-020B _ |BOLT, FLANGE M6
37 _|B895-085G-000C SPRING WASHER
38 |B6170-0800-000C __|HEX NUT M8
39 [18010-E88F-0000 _ |WASHER, MUFFLER
40 |53100-G5AA-02W4 __ |MUFFLER COMP
41 112027-G5D8-0000 _ [CHARGING COMP
42 151202-G5A1-02B4 _ |TENSTON PLATE, BATTERY
43 [51270-G8A2-0000 _ |BATTERY 12V/18Ah
44 |51217-G6A3-450B  |NAGETIVE WIRE, CHARGE
45 [51217-G6A3-340R _ |POSITIVE WIRE, CHARGE
46 |51312-G7C5-0000 __|PLUG, FRAME
47 [53217-G5A1-000C __|SUPPORT, MUFFLER
48 155005-G5A3-0000 _|RUBBER, DUSTPROOF
49 155017-G5C6-0000 _ [WIRE, COVER
50 |B70. 1-05KG-016B _|CAP_SCREWS, HEX SOCKET DEAD
51 |B5789-06KG-012C _ |BOLTS, FLANGE M6
52 |B5787-05KG-225B  |BOLTS, FLANGE M5
53 |B5787-08LG-16B |BOLTS, FLANGE M8
54 [B5787-06KG—016B|BOLTS, FLANGE M6
55 |B5787-05JG—016B|BOLT, FLANGE M5
56 [B5787-08LG-040B[BOLT, FLANGE M8
B6177. 1-08KG-
57 000B BOLTS, FLANGE M8 5
58 1B95-016G-0008B |FLAT WASHER 2







Explosive view of SC200A

E-01 Cylinderhead........................... .. 2~3 E-06 Carburetor.............c.ooiiiiiiiiiinen. 10
E-02 Crankcase assy........ccvevvrveniinennnnn. 4~5 E-07 Recoilstarter................cccoviiinnns 11~12
E-03  Crankcase COVer........cvviiiiiiieninnanninnnn. 6 E-08 Speed Control System.......................

E-04  Crankshaft piston..............ccoeviieninn . 7 E-09 Flywheel..........co i 14

E-05 Camshaft .......cooviiiiii, 8~9 E-10 Aircleaner..........cooviiiiiiiii i, 15



E-01 Cylinder head

Description QTY
NO. Part NO. English SC200A
1 30101-00071-01 BOLT,M6x20 4
2 20021-00018-00 COVER COMP.HEAD 1
3 30101-00280-00 BOLT,M6x12 S
4 34021-00014-01 WIND GUIDER 1
5 33048-00154-01 GASKET,HEAD COVER 1
6 30101-00289-01 BOLT 4
7 30110-00027-01 BOLT,STUD,EXHAUST 2




E-01 Cylinder head

Description QTY

NO. Part NO. English SC420
8 20027-00011-00 SPARK PLUG 1

9 34006-00007-00 DOWEL PIN 2
10 33048-00035-00 GASKET,HEAD COVER 1
11 30110-00021-01 BOLT,STUD,INTAKE 2
12 20023-00035-00 CYLINDER HEAD COMP 1
13 34021-00062-01 SHROUD 1
14 34023-00074-01 TUBE,BREATHER

15 34024-00056-01 CLIP,FUEL PIPE 1




E-02 Crankcase assy
glw.
Description QTY

NO. | PartNO. English SC200A
1 30101-00277-00 BOLT 2
2 33247-00010-01 ENGINE OIL SENSOR 1
3 30141-00112-00 BEARING 1
4 34026-00005-01 SHAFT,GOVERNOR 1
5 34007-00002-01 OIL SEAL 1
6 34006-00017-00 PIN, LOCK 1
7 30136-00097-00 WASHER 2
8 30101-00297-00 BOLT 2
9 20149-00009-01 Start motor 1




E-02 Crankcase assy

9
Description QTY
NO. Part NO. English SC200A
10 20009-00030-01 Charging coil 1
1 30101-00514-01 BOLT 2
12 30136-00080-01 WASHER 2
13 33593-00007-01 Wire pressing board 1
14 30101-00281-00 BOLT 3
15 30101-00284-00 BOLT 1
16 34007-00012-01 OIL SEAL 1
17 34011-00037-00 CRANKCASE 1
18 20249-00002-01 SPORT MEMBE 1




E-03

Crankcase cover

1
Description QTY
NO. Part NO. English SC420
1 34007-00012-01 OIL SEAL 1
2 30101-00280-00 BOLT 10
3 20026-00004-02 DIPSTICK ASSY 1
4 20013-00004-01 GOVERNOR GEARKIT 1
5 33048-00064-01 GASKET,CRANKCASE COVER 1
6 34006-00001-00 DOWEL PIN 2
7 30141-00112-00 BEARING 1
8 30141-00117-00 BEARING 1
9 33129-00018-00 CRANKCASE COVER 1




E-04 Crankshaft piston

Description QTY
NO. Part NO. English SC200A
1 20084-00009-00 RING SET,PISTON 1
2 30150-00023-00 CLIP,PISTON PIN 2
3 34004-00016-00 PISTON 1
4 34006-00015-00 PIN,PISTON 1
5 20008-00008-00 CONNECTING ROD ASSY 1
6 20011-00048-00 CRANKSHAFT ASSY 1




E-05 Camshaft

Description QTY
NO. | PartNO. English SC200A
1 30110-00034-01 NUT,VALVE ADJUSTING 2
2 30134-00005-01 ROCKER SHAFT 2
3 34019-00005-00 ROCKER ARM 2
4 30121-00033-01 BOLT VALVE 2
5 34017-00008-00 PLATE,PUSH ROD GUIDE 1
6 33141-00022-00 ROTATOR,VALVE 2
7 34016-00007-00 RETAINER,VALVE SPRING 2
8 34015-00004-00 SPRING,VALVE 2




E-05 Camshaft

Description QTY
NO. | PartNO. English SC200A
9 34016-00008-00 RETAINER,VALVE BOTTOW 2
10 | 34018-00001-01 OIL SEAL 2
11 | 34013-00032-00 VALVE,EXHAUST 1
12 | 34013-00052-00 VALVE, INTAKE 1
13 | 34020-00010-00 PUSH ROD 2
14 | 34008-00006-00 LIFTER,VALVE 2
15 | 20012-00015-00 CAMSHAFT,ASSY 1
16 | 34033-00001-00 BALANCE SHAFT 1




E-06 Carburetor

Description QTY

NO. Part NO. English SC200A
1 33048-00053-01 GASKET,INTAKE 1

2 34012-00014-01 INSULATOR,CARBURETOR 1

3 33048-00078-01 GASKET,CARBURETOR 1

4 20024-00101-00 CARBURETOR 1

5 33048-00047-01 GASKET,AIR CLEANER 1

6 34024-00022-00 CLIP,FUEL PIPE 1

7 34023-00004-01 FUEL PIPE 0.180m
8 34024-00008-01 CLIP,FUEL PIPE 1

9 34024-00009-01 CLIP,FUEL PIPE 1




E-07

Recoil starter

Part NO.

Description

QTY

English

SC200A

30101-00281-00

BOLT,M6X 12

5

WIND GUIDER,RECOIL

SCREW,SETTING

SPRING,FRICTION

GUIDE,RATCHET

RATCHET,STARTER

Nl lWOW|IN|(F

~|l~| |~~~ |

SPRING,RETURN

NN (R |[R|FP|-

11



E-07

Recoll starter

Description QTY

NO. Part NO. English SC200A

/ REEL,RECOIL STARTER 1

/ SPRING,RECOIL STARTER 1
10 / ROPE,RECOIL STARTER 1
11 / COVER COMP 1
12 / KNOB,RECOIL STARTER 1
13 / BOLT,FLANGE 3
14 20010-00104-32 RECOIL STARTER COMP 1

12



E-08 Speed Control

System

Description QTY
NO. Part NO. English SC200A
1 20022-00018-01 SPEED CONTROL,ASSY 1
2 30101-00281-00 BOLT 2
3 34015-00020-01 SPRING,CABLE RETURN 1
4 34025-00007-01 HANDLE,SPEED CONTROL 1
5 34015-00010-00 SPRING,THROTTLE RETURN 1
6 34026-00008-01 ROD,GOVERNOR 1

13



E-9 Flywheel

Description QTY
NO. | PartNO. English SC200A
1 20028-00020-01 WIRE,ENGINE SWITCH 1
2 30101-00283-00 BOLT,FLANGE 2
3 33099-00020-00 FLYWHEEL COMP 1
4 33155-00042-01 FAN COOLING 1
5 34022-00008-01 PULLEY,STARTER 1
6 30125-00035-01 NUT SPECIAL 1
7 33246-00003-01 OIL ALARM 1
8 30101-00281-00 BOLT,FLANGE 1

14



E-10

Alr cleaner

b 5

z
o

Part NO.

Description

QTY

English

SC200A

30125-00013-00

BOLT,FLANGE

2

ELEMENT ASSY,AIR CLEANER

COVER,AIR CLEANER

BOLT,FLANGE

SUPPORT,ELEMENT

/
/
/
/
/

BASE COMP,AIR CLEANER

20025-00083-01

AIR CLEANER ASSY

O N[O |~ |[W[IN|F-

33015-00039-01

SLEEVE,FUEL PIPE

RlRr|RrRrlo|R,|N

15



	Blank Page
	Engine for SC200A-SC420 explosive view SENCI.pdf
	Explosive view of SC420




